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Invacare® ScanBed 755 | Colour specifications

Steel and plastic colours

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Not for separate sale - please contact Invacare 1
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Invacare® ScanBed 755 | Colour specifications

Wood types

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Not for separate sale - please contact Invacare 1
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Invacare® ScanBed 755 | Mattress supports

Mattress support for 85+90 cm

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

9 - Top frame, head end 1
9 - Top frame, head end with CPR 0

10 - Top frame, leg end 1
1 320583-7035 Mattress retainer for 85 cm width, RAL 7035 4
1 320584-7035 Mattress retainer for 90 cm width, RAL 7035 4
2 803032 Screw M6x12 St. 8.8 ISO 4762 2
3 803992 Nut M6 ISO 10511 self locking 2
4 806604 Screw Ø4,2x25 ISO 7051 1
5 806651 Lock nut M10 2
6 812875 Screw CBHc M8 x 12 mm 10.9 4
7 1443879-0002 Insertion tube with quick lock, head end 2
8 1493130 Pillar bolt Ø12 2
9 1446475 Washer Ø12xØ19x0,5 4

11 1516911-0002 Insertion tube with quick lock, bed end 2
12 1517076 Tube Ø18,5 x Ø22,5 x 155 2
13 1517256-0154 Hook 2
14 1538355 Part not for sale 1
15 1538445 Telescopic distance stick 1
16 1548667 Square nut, M8 1
17 1548674 Screw, M8x20 ISO7380 1
18 6750228 Nylon piece, 12,2x24x1,3 2
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Invacare® ScanBed 755 | Mattress supports

Top frame, head end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

24 - Backrest 1
25 - Lifting arm for backrest 1

1 314884-7035 Bracket for lamella, RAL 7035 4
2 319155-7035 Grey slide shoe 2
3 420623 screws/pillar/bolt for Invacare SB750 2
4 421460-7035 End plug Ø35,5/Ø32,5 RAL 7035 4
5 802729 Nut M8 for SB750 2
6 803008 Set screw M8x40 St. 8.8 ISO 4017 4
7 803927 Locknut M8 Z HFC 840 DIN 985-8 2
8 804200 Washer ISO7090 M08 zn 2
9 806651 Lock nut M10 2

10 811408 Hexagonal key 5 mm 1
11 812875 Screw CBHc M8 x 12 mm 10.9 2
12 814395-7035 Nut cap M8, RAL 7035 2
13 816488 Cable clips 4,6x4,1 1
14 1423996 Blind rivet Ø4,8x9 4
15 1432700-7035 Ferrule Ø44/Ø40x21,2 RAL 7035 2
16 1446475 Washer Ø12xØ19x0,5 2
17 1484059 Lamella for mattress support, 705 mm, aluminium 2
17 420628 Lamella for mattress support, 705 mm, wood 2
18 1493130 Pillar bolt Ø12 2
19 1514827 Tube for seat section 2
20 1518118-0154 Top frame head end, 85 cm 1
20 1515103-0154 Top frame head end, 90 cm 1
21 1515130-0154 Steering arm, head end 1
22 1515141-0002 Console for seat section, SB755 2
23 1518120-0154 Bed end bracket, head end, 85 cm 1
23 1515233-0154 Bed end bracket, head end, 90 cm 1
26 1538423 Clips for cables 1
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Invacare® ScanBed 755 | Mattress supports

Backrest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314884-7035 Bracket for lamella, RAL 7035 12
2 319800 Hinged joint for mattress support 2
3 816420 Screw M8x14 st.10.9 2
4 1484059 Lamella for mattress support, 705 mm, aluminium 6
4 420628 Lamella for mattress support, 705 mm, wood 6
5 1516895 Tubular bow for backrest 1
6 1516913-0005 Mattress brace, head end, SB755 1
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Invacare® ScanBed 755 | Mattress supports

Lifting arm for backrest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 405479-7035 Plastic roll Ø40/Ø17x38 RAL 7035 2
2 420625-7035 Bearing bushing Ø10,2/Ø12,9/Ø16,5x5,7 RAL 7035 2
3 420649-7035 Fixation tube Ø15/Ø10x10 slotted, RAL 7035 1
4 815764 Starlock button Ø16 2
5 1515123-0154 Lifting arm for backrest 1
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Invacare® ScanBed 755 | Mattress supports

Top frame, head end with CPR

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

24 - Backrest 0
25 - Motor for CPR backrest 1
26 - Lifting arm for CPR backrest 0

1 314884-7035 Bracket for lamella, RAL 7035 1
2 319155-7035 Grey slide shoe 1
3 420623 screws/pillar/bolt for Invacare SB750 1
4 421460-7035 End plug Ø35,5/Ø32,5 RAL 7035 1
5 802729 Nut M8 for SB750 1
6 803008 Set screw M8x40 St. 8.8 ISO 4017 1
7 803927 Locknut M8 Z HFC 840 DIN 985-8 1
8 804200 Washer ISO7090 M08 zn 1
9 806651 Lock nut M10 1

10 811408 Hexagonal key 5 mm 1
11 816420 Screw M8x14 st.10.9 1
12 814395-7035 Nut cap M8, RAL 7035 1
13 816488 Cable clips 4,6x4,1 1
14 1423996 Blind rivet Ø4,8x9 1
15 1432700-7035 Ferrule Ø44/Ø40x21,2 RAL 7035 1
16 1446475 Washer Ø12xØ19x0,5 1
17 1484059 Lamella for mattress support, 705 mm, aluminium 1
17 420628 Lamella for mattress support, 705 mm, wood 1
18 1493130 Pillar bolt Ø12 1
19 1514827 Tube for seat section 1
20 1518118-0154 Top frame head end, 85 cm 1
20 1515103-0154 Top frame head end, 90 cm 1
21 1515130-0154 Steering arm, head end 1
22 1515141-0002 Console for seat section, SB755 1
23 1518120-0154 Bed end bracket, head end, 85 cm 1
23 1515233-0154 Bed end bracket, head end, 90 cm 1
27 1538423 Clips for cables 1
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Invacare® ScanBed 755 | Mattress supports

Motor for CPR backrest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 816427 Spring pin Ø2x43 1
2 819411 Safety pin Ø10 x 50 mm 2
3 1509614 Machine screw, M4x22 DIN7985A 2
4 1509615 Screw, M4,2x9,5 DIN7981C 1
6 1510593 Nylon cord, ø1,65 1
7 1510594 Box for grip 1
9 1527564 Suspension for CPR 1

10 1527585 Cable 1
11 1527586-7035 Actuator, 24V for backrest 1
12 1531339-3000 Handle 1
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Invacare® ScanBed 755 | Mattress supports

Lifting arm for CPR backrest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 405479-7035 Plastic roll Ø40/Ø17x38 RAL 7035 1
2 420625-7035 Bearing bushing Ø10,2/Ø12,9/Ø16,5x5,7 RAL 7035 1
3 420649-7035 Fixation tube Ø15/Ø10x10 slotted, RAL 7035 1
4 815764 Starlock button Ø16 1
5 1527523 Lifting arm 1
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Invacare® ScanBed 755 | Mattress supports

Top frame, leg end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 021351 Hinged joint for mattress support 2
2 314884-7035 Bracket for lamella, RAL 7035 12
3 314885 Hinged joint for mattress support 4
4 320529-7035 Locking bracket for mattress support/base, RAL 7035 2
5 405479-7035 Plastic roll Ø40/Ø17x38 RAL 7035 4
6 420623 screws/pillar/bolt for Invacare SB750 2
7 420625-7035 Bearing bushing Ø10,2/Ø12,9/Ø16,5x5,7 RAL 7035 4
8 420649-7035 Fixation tube Ø15/Ø10x10 slotted, RAL 7035 2
9 804200 Washer ISO7090 M08 zn 2

10 815764 Starlock button Ø16 4
11 816420 Screw M8x14 st.10.9 2
12 819407 Screw Ø5,5x19 ISO 15480 4
13 821235 Screw Ø5x12, thread forming 2
14 1423915 Ferrule 20x20 RAL 7035 4
15 1484059 Lamella for mattress support, 705 mm, aluminium 6
15 420628 Lamella for mattress support, 705 mm, wood 6
16 1514847 Tube for thigh section, SB755 2
17 1514848 Tubular bow for leg section, SB755 1
18 1518124-0154 Top frame, leg section, 85 cm, SB755 1
18 1515132-0154 Top frame, leg section, 90 cm, SB755 1
19 1515134-0154 Lifting arm, leg section, SB755 1
20 1515136-0154 Steering arm, leg section, SB755 1
21 1515184 Tube Ø10/Ø7x687, SB755 1
22 1516844-0005 Mattress retainer, foot end, SB755 1
23 1538423 Clips for cables 1
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Invacare® ScanBed 755 | Mattress supports

Mattress support, long, 105+120 cm

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Top frame, head end 1
- Top frame, leg end 1
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Invacare® ScanBed 755 | Mattress supports

Top frame, head end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 319155-7035 Grey slide shoe 2
- Lifting arm for backrest, width 1

2 319800 Hinged joint for mattress support 1
3 SP320877-0154 Backrest, 105cm 1
3 SP320892-0154 Backrest, 120cm 1
4 6750228 Nylon piece, 12,2x24x1,3 2
5 420623 screws/pillar/bolt for Invacare SB750 2
6 1551830-0154 Part not for sale 1
7 SP1550894-0154 Steering arm, head end, 105cm 1
7 SP1551294-0154 Steering arm, head end, 120cm 1
8 802729 Nut M8 for SB750 2
9 803008 Set screw M8x40 St. 8.8 ISO 4017 2

10 803811 Rivet Ø4,8x16 2
11 806651 Lock nut M10 2
12 811408 Hexagonal key 5 mm 1
13 SP1550379-0154 Top frame, head end, 105cm 1
13 SP1550685-0154 Top frame, head end, 120cm 1
14 816420 Screw M8x14 st.10.9 4
15 816488 Cable clips 4,6x4,1 1
16 1423911 Grey cap Ø32 mm 4
17 1432700-7035 Ferrule Ø44/Ø40x21,2 RAL 7035 2
18 1435325-7035 Finger screw M8 x 13 mm RAL7035 4
19 1443879-0002 Insertion tube with quick lock, head end 2
20 1493130 Pillar bolt Ø12 2
21 SP1550378-0154 Bed end bracket, head end, 105cm 1
21 SP1550834-0154 Bed end bracket, head end, 120cm 1
22 1538319 Part not for sale 2
23 1538423 Clips for cables 1
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Invacare® ScanBed 755 | Mattress supports

Lifting arm for backrest, width

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 405479-7035 Plastic roll Ø40/Ø17x38 RAL 7035 2
2 420625-7035 Bearing bushing Ø10,2/Ø12,9/Ø16,5x5,7 RAL 7035 2
3 420649-7035 Fixation tube Ø15/Ø10x10 slotted, RAL 7035 1
4 815764 Starlock button Ø16 2
5 SP1550893-0154 Lifter arm, head end, 105cm 1
5 SP1551291-0154 Lifter arm, head end, 120cm 1
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Invacare® ScanBed 755 | Mattress supports

Top frame, leg end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320516.60 Insert 45x15x1,5x400 2
2 320529-7035 Locking bracket for mattress support/base, RAL 7035 2
3 405479-7035 Plastic roll Ø40/Ø17x38 RAL 7035 4
4 420623 screws/pillar/bolt for Invacare SB750 2
5 420625-7035 Bearing bushing Ø10,2/Ø12,9/Ø16,5x5,7 RAL 7035 4
6 420649-7035 Fixation tube Ø15/Ø10x10 slotted, RAL 7035 2
7 SP420975-0154 Distance tube, long, 105cm 1
7 SP421430-0154 Distance tube, long, 120cm 1
8 812875 Screw CBHc M8 x 12 mm 10.9 4
9 815764 Starlock button Ø16 4

10 816420 Screw M8x14 st.10.9 4
11 819407 Screw Ø5,5x19 ISO 15480 4
12 1551827-0154 Part not for sale 1
12 1551829-0154 Part not for sale 1
13 SP1550896-0154 Lifter arm, leg end, 105cm 1
13 SP1551292-0154 Lifter arm, leg end, 120cm 1
14 1423915 Ferrule 20x20 RAL 7035 4
15 1423996 Blind rivet Ø4,8x9 6
16 SP1550895-0154 Lifter arm, thigh section, 105cm 1
16 SP1551293-0154 Lifter ar, thigh, 120 cm 1
17 1516911-0002 Insertion tube with quick lock, bed end 2
18 SP1550648-0154 Leg section, 105cm 1
18 SP1550683-0154 Leg section, 120cm 1
19 1529664 Hinged joint for mattress support 4
20 1530100 Hinged joint for mattress support 2
21 1538423 Clips for cables 1
22 SP1550380-0154 Top frame, leg section, 105cm 1
22 SP1550835-0154 Top frame, leg section, 120cm 1
23 SP1550645-0154 Thigh section, 105cm 1
23 SP1550682-0154 Thigh section, 120cm 1
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Invacare® ScanBed 755 | Bases

Base

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 221103 Wedge, aluminium 1
2 221122-0154 Inner shear arm 1
3 221123-0154 Outer shear arm 1
4 315626-7035 Cover for central brake RAL7035 2
5 318648 Slide shoe 33,4x33,4x13,5 4
6 318673 Slide bearing for wedge 1
7 409645 Bushing Ø16,4xØ20xØ25 2
8 418477 Pillar bolt M12x22,3 2
9 418896 Wedge retainer, aluminium 1

10 419298 Washer Ø32/Ø16,5x2 4
11 420154 Bushing Ø25/Ø19,8xØ16,4 2
12 420171 Bearing bushing Ø10/Ø16/Ø19x8 2
13 421442 Plastic roll Ø42/Ø16,1x27 1
14 421443 Plastic roll Ø50/Ø42/Ø16,1x36 1
15 421452 Pin and angle for base 1
16 421455 Axle Ø16x250 1
17 803221 Screw M6x6 St. 14.9 ISO 4029 2
18 803247 Circlip ring Ø16x1 1
19 803833 Rivet Ø4,8x12 2
20 816401 Screw M6x16 St. 8.8 2
21 1423916 Ferrule 40x30x3 RAL 7035 2
22 1451305-0154 Non-dividable base 1
23 1507221 Distance piece 2
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Invacare® ScanBed 755 | Bases

Dividable base

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 221103 Wedge, aluminium 1
2 221122-0154 Inner shear arm 1
3 221123-0154 Outer shear arm 1
4 315626-7035 Cover for central brake RAL7035 2
5 318648 Slide shoe 33,4x33,4x13,5 4
6 318673 Slide bearing for wedge 1
7 409645 Bushing Ø16,4xØ20xØ25 2
8 418477 Pillar bolt M12x22,3 2
9 418896 Wedge retainer, aluminium 1

10 419298 Washer Ø32/Ø16,5x2 4
11 420154 Bushing Ø25/Ø19,8xØ16,4 2
12 420171 Bearing bushing Ø10/Ø16/Ø19x8 2
13 421442 Plastic roll Ø42/Ø16,1x27 1
14 421443 Plastic roll Ø50/Ø42/Ø16,1x36 1
15 421452 Pin and angle for base 1
16 421455 Axle Ø16x250 1
17 803221 Screw M6x6 St. 14.9 ISO 4029 2
18 803247 Circlip ring Ø16x1 1
19 803833 Rivet Ø4,8x12 2
20 816401 Screw M6x16 St. 8.8 2
21 1423916 Ferrule 40x30x3 RAL 7035 2
22 1507221 Distance piece 2
23 1513526-0154 Intermediate frame for SB755 1
24 1513591 Quick lock, not lockable 1
25 1521868-0154 Dividable base, SB755 1
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Invacare® ScanBed 755 | Bases

Base, long version, 105 cm

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 221103 Wedge, aluminium 1
2 221122-0154 Inner shear arm 1
3 221123-0154 Outer shear arm 1
4 315626-7035 Cover for central brake RAL7035 2
5 318648 Slide shoe 33,4x33,4x13,5 4
6 318673 Slide bearing for wedge 1
7 409645 Bushing Ø16,4xØ20xØ25 2
8 418477 Pillar bolt M12x22,3 2
9 418896 Wedge retainer, aluminium 1

10 419298 Washer Ø32/Ø16,5x2 4
11 420154 Bushing Ø25/Ø19,8xØ16,4 2
12 420171 Bearing bushing Ø10/Ø16/Ø19x8 2
13 421442 Plastic roll Ø42/Ø16,1x27 1
14 421443 Plastic roll Ø50/Ø42/Ø16,1x36 1
15 421452 Pin and angle for base 1
16 421455 Axle Ø16x250 1
17 803221 Screw M6x6 St. 14.9 ISO 4029 2
18 803247 Circlip ring Ø16x1 1
19 803835 Blind rivet 4,8x18 2
20 816401 Screw M6x16 St. 8.8 2
21 1423916 Ferrule 40x30x3 RAL 7035 2
22 1507221 Distance piece 2
23 SP1551940-0154 Base, long, 105cm 1
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Invacare® ScanBed 755 | Bases

Base, long version, 120 cm width

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 221103 Wedge, aluminium 1
2 SP221135-0154 Shear arm, outer, 120cm 1
3 SP221138-0154 Shear arm, inner, 120cm 1
4 315626-7035 Cover for central brake RAL7035 2
5 318648 Slide shoe 33,4x33,4x13,5 4
6 318673 Slide bearing for wedge 1
7 409645 Bushing Ø16,4xØ20xØ25 2
8 418477 Pillar bolt M12x22,3 2
9 418896 Wedge retainer, aluminium 1

10 419298 Washer Ø32/Ø16,5x2 4
11 420154 Bushing Ø25/Ø19,8xØ16,4 2
12 420171 Bearing bushing Ø10/Ø16/Ø19x8 2
13 421422 Axle Ø16x400, 120 cm width 1
14 421442 Plastic roll Ø42/Ø16,1x27 1
15 421443 Plastic roll Ø50/Ø42/Ø16,1x36 1
16 421452 Pin and angle for base 1
17 803221 Screw M6x6 St. 14.9 ISO 4029 2
18 803247 Circlip ring Ø16x1 1
19 803835 Blind rivet 4,8x18 2
20 816401 Screw M6x16 St. 8.8 2
21 1423916 Ferrule 40x30x3 RAL 7035 2
22 SP1551941-0154 Base, long, 120cm 1
23 1507221 Distance piece 2
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Invacare® ScanBed 755 | Castors and brake systems

Castors with brake

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Ø80 mm castors with brake pedals 0
- Ø100 mm castors with brake pedal 0
- Ø125 mm castors with brake pedals 0
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Invacare® ScanBed 755 | Castors and brake systems

Ø80 mm castors with brake pedals

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 418894-0154P Part not for sale 1
2 803065 Screw M12x25 8.8 ISO 4762 1
3 803276 Locking washer M8 1
4 803931 Wheel Ø80 Rhombus with brake pedal 1
5 806645 Screw M8x16 ISO 7380 1
6 1423910-7035 Ferrule Ø18, RAL 7035 1
7 1423911 Grey cap Ø32 mm 1
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Invacare® ScanBed 755 | Castors and brake systems

Ø100 mm castors with brake pedal

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 803276 Locking washer M8 1
2 806645 Screw M8x16 ISO 7380 1
3 1423910-7035 Ferrule Ø18, RAL 7035 1
4 1423911 Grey cap Ø32 mm 1
5 1441284 Castor Ø100 Tente, with brake pedal 1
6 1538398 Bushing, ø28/ø22x45 1
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Invacare® ScanBed 755 | Castors and brake systems

Ø125 mm castors with brake pedals

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 803276 Locking washer M8 1
2 806645 Screw M8x16 ISO 7380 1
3 1423910-7035 Ferrule Ø18, RAL 7035 1
4 1423911 Grey cap Ø32 mm 1
5 1441346 Castor Ø125 Tente, with brake pedal 1
6 1538398 Bushing, ø28/ø22x45 1
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Invacare® ScanBed 755 | Castors and brake systems

Central brake systems

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Central brake system 1
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Invacare® ScanBed 755 | Castors and brake systems

Central brake system

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314284-1015 Central brake rod Ø10x1,5x1369 mm 1
1 SP1551970-0154 Central brake rod, ø10x1,5x1449 mm 1
2 414411 Red cap for brake pedal 2
3 414412 Green cap for brake pedal 2
4 414652.60 Axle for central brake 740 mm 1
4 421488.60 Axle NV 11x850, 120 cm width 1
5 414653.60 Axle for central brake 700 mm 1
5 421489.60 Axle NV 11x890, 120 cm width 1
6 414654 Retainer for central brake 2
7 803279 Starlock button Ø10 mm 4
8 803876 Spring washer M8 4
9 804239 Nylon washer Ø13 x Ø24 x 2.5 mm 4

10 806644 Spiral clamp pin Ø5 x 14 mm 2
11 812875 Screw CBHc M8 x 12 mm 10.9 4
12 817243 Screw M6 x 8 mm 2
13 821213 Spiral clamp pin Ø5 x36 mm 1
14 1423911 Grey cap Ø32 mm 4
15 819460 Castor Ø100 mm for central brake 4
15 1423937 Castor Ø125 mm with central brake 4
15 1423988 Castor Ø150 Tente, with central brake 4
16 1524937-0154 Not for sepaeate sale, please contact Invacare 1
17 1524938-0154 Not for sepaeate sale, please contact Invacare 1
18 1451305-0154 Non-dividable base 1
18 1551940-0154 Base - Long version 1
19 1492781 Label for brake, 40x70, left 1
20 1492782 Label for brake, 40x70, right 1
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Invacare® ScanBed 755 | Castors and brake systems

Central brake systems with dir. control

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Central brake system with direction control 1
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Invacare® ScanBed 755 | Castors and brake systems

Central brake system with direction control

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314284-1015 Central brake rod Ø10x1,5x1369 mm 1
2 414411 Red cap for brake pedal 2
3 414412 Green cap for brake pedal 2
4 414652.60 Axle for central brake 740 mm 1
5 414653.60 Axle for central brake 700 mm 1
6 414654 Retainer for central brake 2
7 803279 Starlock button Ø10 mm 4
8 803876 Spring washer M8 4
9 804239 Nylon washer Ø13 x Ø24 x 2.5 mm 4

10 806644 Spiral clamp pin Ø5 x 14 mm 2
11 812875 Screw CBHc M8 x 12 mm 10.9 4
12 817243 Screw M6 x 8 mm 2
13 1423911 Grey cap Ø32 mm 4
14 819460 Castor Ø100 mm for central brake 3
14 1423988 Castor Ø150 Tente, with central brake 3
14 1423937 Castor Ø125 mm with central brake 3
15 1493989 Castor Ø75 mm with brake colson 1
15 819459 Castor Ø100 Tente, with central brake and dir. control 1
15 1423938 Castor Ø125 Tente, with central brake and dir. control 1
16 1524937-0154 Not for sepaeate sale, please contact Invacare 1
17 1524938-0154 Not for sepaeate sale, please contact Invacare 1
18 1451305-0154 Non-dividable base 1
19 1484312 Label for brake and direction control, 40x80, left 1
20 1484313 Label for brake and direction control, 40x80, right 1
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Invacare® ScanBed 755 | Castors and brake systems

Low slung kit

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Ø75 mm low slung kit 1
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Invacare® ScanBed 755 | Castors and brake systems

Ø75 mm low slung kit

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320880-0154 Castor suspension for low slung kit 1
2 802744 Nut M10 1
3 803056 Screw M10x25 St. 8.8 ISO 4762 1
4 803273 Washer ISO7090 M12 zn 1
5 803847 Washer M10, ISO7090 1
6 806637 Screw M12x30 1
7 6790023 Castor Ø75 Tente, with brake pedal 1

99 021343-0154 Complete lowering-kit 1
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Invacare® ScanBed 755 | Bed end plates

Sanne bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 1505835 Not for separate sale - please contact Invacare 1
2 321519/L Rail for side rail, left, for Sanne increased 1
2 320504/L Slide rail, left 1
3 321519/R Rail for side rail, right, for Sanne increased 1
3 320504/R Slide rail, right 1
4 1505835 Not for separate sale - please contact Invacare 1
5 417547 Label with Invacare logo 1
6 418441 Bracket with holes 2
7 812847 Screw, ø2,5x10 4
8 818338 Screw M8x24, special 6

99 020740.01 Sanne bed end plate 1
99 020429.01 Sanne bed end plate, 85 cm width, 2 pcs. 1

33 / 70



Invacare® ScanBed 755 | Bed end plates

Susanne bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 417547 Label with Invacare logo 1
2 418441 Bracket with holes 2
3 420612.60 Pin Ø8x22 2
4 812847 Screw, ø2,5x10 4
5 818338 Screw M8x24, special 6
6 819444 Spring, ø0,75x6x30 (no.1307) 2
7 1523103 Rail for side rail, left 1
7 1524332 Rail for side rail, left, for Susanne increased 1
8 1505835 Not for separate sale - please contact Invacare 0
9 1523503-0002 Pin, ø6x20 ISO2338 2

10 1524333 Rail for side rail, right, for Susanne increased 1
10 1523824 Rail for side rail, right 1
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Invacare® ScanBed 755 | Bed end plates

Sophie bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 417547 Label with Invacare logo 1
2 418441 Bracket with holes 2
3 420612.60 Pin Ø8x22 2
4 812847 Screw, ø2,5x10 4
5 818338 Screw M8x24, special 6
6 819444 Spring, ø0,75x6x30 (no.1307) 2
7 1505835 Not for separate sale - please contact Invacare 0
8 1523103 Rail for side rail, left 1
9 1523503-0002 Pin, ø6x20 ISO2338 2

10 1523824 Rail for side rail, right 1
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Invacare® ScanBed 755 | Bed end plates

Emma bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 417547 Label with Invacare logo 1
2 1505835 Not for separate sale - please contact Invacare 1
3 1523676-0002 Fitting with nut 2
4 1523784 Screw M8x17 special 6
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Invacare® ScanBed 755 | Bed end plates

Anita bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 417547 Label with Invacare logo 1
2 418441 Bracket with holes 2
3 420612.60 Pin Ø8x22 2
4 812847 Screw, ø2,5x10 4
5 818338 Screw M8x24, special 6
6 819444 Spring, ø0,75x6x30 (no.1307) 2
7 1523103 Rail for side rail, left 1
8 1505835 Not for separate sale - please contact Invacare 0
9 1523503-0002 Pin, ø6x20 ISO2338 2

10 1523824 Rail for side rail, right 1
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Invacare® ScanBed 755 | Bed end plates

Victoria bed end

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 417547 Label with Invacare logo 1
2 418441 Bracket with holes 2
3 420612.60 Pin Ø8x22 2
4 812847 Screw, ø2,5x10 4
5 818338 Screw M8x24, special 6
6 819444 Spring, ø0,75x6x30 (no.1307) 3
7 1523103 Rail for side rail, left 1
8 1523503-0002 Pin, ø6x20 ISO2338 2
9 1523790-0101 Bed end, Victoria 1

10 1523807-0101 Plate for Victoria 1
11 1523824 Rail for side rail, right 1
12 1529563-0002 Locking pin, ø8x45 1
13 1529564 Release button, ø14 M5 1
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Invacare® ScanBed 755 | Electrical parts

Motor for back rest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Motor for back rest 1
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Invacare® ScanBed 755 | Electrical parts

Motor for back rest

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 819411 Safety pin Ø10 x 50 mm 2
2 1444092 Cable marker 1, brown, for backrest motor 1
3 1514926-7035 Motor for back rest, LA27 1
4 1516912 Cable 200mm with coil for LA27/CB09, SB755 1
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Invacare® ScanBed 755 | Electrical parts

Motor for thigh section

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Motor for thigh section 1
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Invacare® ScanBed 755 | Electrical parts

Motor for thigh section

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 819411 Safety pin Ø10 x 50 mm 2
2 1444094 Cable marker 3, orange, for thigh motor 1
3 1514927-7035 Motor for thigh section, LA27 1
4 1516912 Cable 200mm with coil for LA27/CB09, SB755 1
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Invacare® ScanBed 755 | Electrical parts

Motor for leg section

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Motor for leg section 1
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Invacare® ScanBed 755 | Electrical parts

Motor for leg section

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 819411 Safety pin Ø10 x 50 mm 2
2 1444095 Cable marker 4, yellow, for leg motor 1
3 1516912 Cable 200mm with coil for LA27/CB09, SB755 1
4 1523118-7035 Motor for leg section, LA27 1
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Invacare® ScanBed 755 | Electrical parts

Motor for height adjustment

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Motor for height adjustment 1
- Motor for height adjustment, 120 cm width 1
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Invacare® ScanBed 755 | Electrical parts

Motor for height adjustment

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 1423901 24V motor LA31, IP66, RAL 7035 1
2 1444093 Cable marker 2, red, for height motor 1
3 1507121 Shaft locking pin Ø10x50 2
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Invacare® ScanBed 755 | Electrical parts

Motor for height adjustment, 120 cm width

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 816427 Spring pin Ø2x43 2
2 821204 Clevis pin Ø10x60 ISO2341 2
3 1423909 24V motor LA31, IP66, RAL 7035 1
4 1444093 Cable marker 2, red, for height motor 1
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Invacare® ScanBed 755 | Electrical parts

Control unit

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Control unit without accumulator backup, 4 motors, EU 1
- Control unit without accumulator backup, 4 motors, UK 1
- Control unit prepared for accumulator backup, 4 motors, EU 1
- Control unit prepared for accumulator backup, 4 motors, UK 1
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Invacare® ScanBed 755 | Electrical parts

Control unit without accumulator backup, 4 motors, EU

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320522-7035 Bracket for control unit CB09 1
2 819407 Screw Ø5,5x19 ISO 15480 1
3 1423906 Control unit CB09 1
4 1424000 Power cable EU 1
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Invacare® ScanBed 755 | Electrical parts

Control unit without accumulator backup, 4 motors, UK

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320522-7035 Bracket for control unit CB09 1
2 819407 Screw Ø5,5x19 ISO 15480 1
3 1423906 Control unit CB09 1
4 819430 Power cable UK 1
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Invacare® ScanBed 755 | Electrical parts

Control unit prepared for accumulator backup, 4 motors, EU

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320522-7035 Bracket for control unit CB09 1
2 819407 Screw Ø5,5x19 ISO 15480 1
3 1423907 Control unit CB09 for accumulator backup 1
4 1424000 Power cable EU 1
5 1441299-7035 Plug for control unit CB09 1
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Invacare® ScanBed 755 | Electrical parts

Control unit prepared for accumulator backup, 4 motors, UK

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 320522-7035 Bracket for control unit CB09 1
2 819407 Screw Ø5,5x19 ISO 15480 1
3 1423907 Control unit CB09 for accumulator backup 1
4 819430 Power cable UK 1
5 1441299-7035 Plug for control unit CB09 1
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Invacare® ScanBed 755 | Electrical parts

Hand control

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Extension cable and Y-cable 1
1 1423983 Soft control 4 motors for CB09 1
2 1492876 Hand control 4 motors for CB09 1
3 1493529 Blocking key for hand control HL80 1
4 1531345-7035 Hand control, HB80 without key 1
5 1531346-7035 Hand control, HL80 with key 1
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Invacare® ScanBed 755 | Electrical parts

Extension cable and Y-cable

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 819465 Y-cable 1
2 1532489-7035 Extension cable 1
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Invacare® ScanBed 755 | Electrical parts

ACP box

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 812358 Screw M4x14 ISO1207 2
2 1525446-0154 Bracket for ACP box, SB755 1
3 1435255 ACP box, micro 1
4 1450827 ACP box 0
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Invacare® ScanBed 755 | Electrical parts

Battery backup

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 803833 Rivet Ø4,8x12 2
2 804458 Nut M5 ISO 10511, self locking 4
3 816480 Screw M5x16 ISO 4752 4
4 1423905 Accumulator backup unit for CB09 1
5 1523785-0154 Bracket for backup battery 1

99 1524336-0154 Battery backup 1
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Invacare® ScanBed 755 | Side rails

Line siderail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

91 1547315 Spare parts kit 1, sliding parts 1
92 1547316 Spare parts kit 2, lock and wire 1
93 1525497 Strap with fittings, for Line side rail 1
99 1522786-0125 Side-rails Alu Line Beech (pair) 1
99 1522786-0126 Line side rail, 200 cm, white pigmented 1
99 1522786-0127 Side-rails Alu Line cherry (pair) 1
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Invacare® ScanBed 755 | Side rails

Line siderail extendable

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

91 1547315 Spare parts kit 1, sliding parts 1
92 1547317 Spare parts kit 2, lock and wire 1
93 1525496 Spare parts kit 3, short strap with fittings 1
93 1525497 Strap with fittings, for Line side rail 1
99 1522787-0125 Line side rail extendable, beech 1
99 1522787-0126 Line side rail extendable, white pigmented 1
99 1522787-0127 Line side rail extendable, cherry 1
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Invacare® ScanBed 755 | Side rails

Britt V side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 1538460-0101 Wood cover piece, Britt V, beech 2
1 1538460-0102 Wood cover piece, Britt V, cherry 2
1 1538460-0105 Wood cover piece, Britt V, white pigmented 2
2 816449 Screw, Ø3,5x15 8

91 1552606 Sliding kit for side rail Britt V 1
92 1552607 Release system kit for wooden side rails Britt V 1
93 1552608 Spare parts kit 3, strap w/ fittings (1 side rail) 1
99 1538458-0101 Side rail, Britt V, beech (1 pair) 1
99 1538458-0102 Side rail, Britt V, cherry (1 pair) 1
99 1538458-0105 Side rail, Britt V, white pigmented (1 pair) 1
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Invacare® ScanBed 755 | Side rails

Scala steel side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

- Scala Basic 2, side rail 1
- Scala Medium 2, side rail 1
- Scala Decubi 2, side rail 1
- Scala Basic Plus 2, side rail 1
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Invacare® ScanBed 755 | Side rails

Scala Basic 2, side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314291-7035 Release button for steel side rail 1
2 414465 Spring Ø13,5x75xØ1,5 1
3 414965-7035 Ratchet for release button 1
4 416303 Type badge 15.9x88.9 white (silver-poly) 1
5 804386-7035 Ferrule ø8 4
6 804399-7035 End plug Ø22 2
7 818388-7035 Finger screw M6x35 2
8 819424-7035 Part not for sale 1
9 1415774 Label for positioning of side rail 0

10 1435100 Label for placement of hands, metal side rails 2
11 1529270 Part not for sale 0
11 1528975 Part not for sale 0
99 1529272-0154 Scala Basic 2, side rail right 1
99 1528931-0154 Scala Basic 2, side rail left 1
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Invacare® ScanBed 755 | Side rails

Scala Medium 2, side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314291-7035 Release button for steel side rail 1
2 414465 Spring Ø13,5x75xØ1,5 1
3 414965-7035 Ratchet for release button 1
4 416303 Type badge 15.9x88.9 white (silver-poly) 1
5 804399-7035 End plug Ø22 2
6 818388-7035 Finger screw M6x35 2
7 1415774 Label for positioning of side rail 0
8 1423912-7035 Ferrule 25x25 1
9 1435100 Label for placement of hands, metal side rails 2

10 1530454 Part not for sale 0
10 1530438 Part not for sale 0
99 1530453-0154 Scala Medium 2, side rail right 1
99 1530437-0154 Scala Medium 2, side rail left 1
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Invacare® ScanBed 755 | Side rails

Scala Decubi 2, side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314291-7035 Release button for steel side rail 1
2 414465 Spring Ø13,5x75xØ1,5 1
3 414965-7035 Ratchet for release button 1
4 416303 Type badge 15.9x88.9 white (silver-poly) 1
5 804386-7035 Ferrule ø8 4
6 804399-7035 End plug Ø22 2
7 806790 Spiral clamp pin ø5x20 1
8 818388-7035 Finger screw M6x35 2
9 819424-7035 Part not for sale 2

10 1415774 Label for positioning of side rail 0
11 1435100 Label for placement of hands, metal side rails 2
12 1530822 Part not for sale 0
12 1530820 Part not for sale 0
99 1530819-0154 Scala Decubi 2, side rail right 1
99 1530818-0154 Scala Decubi 2, side rail left 1
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Invacare® ScanBed 755 | Side rails

Scala Basic Plus 2, side rail

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 314291-7035 Release button for steel side rail 1
2 414465 Spring Ø13,5x75xØ1,5 1
3 414965-7035 Ratchet for release button 1
4 416303 Type badge 15.9x88.9 white (silver-poly) 1
5 421468 Cylinder nut for u-bow 2
6 421843-7035 Inlay for u-brace, steel side rail 2
7 804386-7035 Ferrule ø8 4
8 804399-7035 End plug Ø22 2
9 819424-7035 Part not for sale 1

10 821251-7035 Finger screw M6x45 2
11 1415774 Label for positioning of side rail 1
12 1435100 Label for placement of hands, metal side rails 2
13 1529905 Part not for sale 0
13 1529904 Part not for sale 0
99 1529901-0154 Scala Basic Plus 2, side rail right 1
99 1529746-0154 Scala Basic Plus 2, side rail left 1
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Invacare® ScanBed 755 | Lifting pole

Lifting pole, Carebed, light

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 317836 Cap for lifting pole 1
2 320597 Lifting pole handle 1
3 803979-9005 Finger screw M6 x 16 mm Ø20 (lifting pole) 1

99 1542093-0154 Lifting pole, Carebed light 1
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Invacare® ScanBed 755 | Accessories

Drip rod

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 3000610.60030P0 Drip rod 1
2 405049 Finger screw M8 x 25 mm 1
3 420681 Holder for drip rod 1
4 804409 Ferrule 12 mm black 1
5 405046 Finger screw M8x16 with soft tip 1

98 3000610.59570P0 Bracket for IV drip rod 1
99 50.60910.00 Bush for IV drop rod 1
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Invacare® ScanBed 755 | Accessories

Bumper wheel

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 405656 Bushing Ø15x1x21 1
2 414695-0154 Fittings for bumper wheel 1
3 803275 Spring washer M12 DIN 7980 1
4 810871 Screw M12x30 ISO 7380 St.10.9 1
5 814310 Bumper wheel Ø100/Ø15,5 RAL 7001 1
5 409174 Bumper wheel Ø75/Ø15,5 RAL 7001 1
5 816436 Bumper wheel Ø150/Ø15,5 RAL 7001 1
6 814399 Screw M12x20 St. 10.9 1
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Invacare® ScanBed 755 | Accessories

Support handle

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 1505835 Not for separate sale - please contact Invacare 21
2 421468 Cylinder nut for u-bow 2
3 421843-7035 Inlay for u-brace, steel side rail 2
4 821251-7035 Finger screw M6x45 2

99 021964-0154 Support handle 25x30 cm 1
99 021963-0154 Support handle 40x50 cm 1
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Invacare® ScanBed 755 | Accessories

Cable holder

Version: 2012/04/04b EN

Pos. Part number Description Valid from → until Qty

1 1550422-0154 Part not for sale 1
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